
    PETERHEAD CCS PROJECT FRONT MATTER 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                    Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. i 

Peterhead CCS Project  
Doc Title:      Basic Design and Engineering Package 

Doc No.  PCCS-00-PTD-AA-7704-00002  

Date of issue:  28/03/2016 

Revision:  K05 

DECC Ref No:  11.003 

Knowledge Cat: KKD – Technical  

 

 

KEYWORDS 

Peterhead, Goldeneye, CO2, Basis of Design, CCS, Design Requirements. 

 

Produced by Shell U.K. Limited 
[...]
Silica mg SiO2/kg < 0.1  

Oxygen mg O2/kg 1 

Corrosion Inhibitor  No CI allowed 

 

6.6.5. Capacity and flexibility  

The current estimated average demand is 17 m3/h.  

 

Table 6-8: Overview Demineralised Water Consumers 

Demineralised water users list Design case 

[kg/h] 

Remarks 

C-2201 Thermal Reclaimer 

Column No. 1 

1,000  Normally no flow 

C-2202 Thermal Reclaimer 

Column No. 2 

130  Normally no flow 

C-2203 Thermal Reclaimer 

Column No. 3 

2,100  Normally no flow 

T-2001 Lean Amine Tank 20,000 Normally no flow 

T-2002 Fresh Amine Tank 20,000 Normally no flow 



    PETERHEAD CCS PROJECT Utility System Description 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                       Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. 86 

Demineralised water users list Design case 

[kg/h] 

Remarks 

T-2003 Amine Drain Tank 5,000 Normally no flow 

C-2001 CO2 Absorber water 

wash loop 

14,958 Normally no flow 

C-2001 Acid Water Wash 

loop 

180 Normal flow 165 kg/h 

E-2007 Demineralised Water 

Heater 

54,000 Normal flow 16,800 kg/h – Peak flow is 

for a 20 minute duration when the 

normal source (CO2 Stripper Overheads) 

is not available 

P-2208A/B Thermal Reclaimer 

Unit Bottoms Pumps 

1,000 Normally no flow 

    

 Peak Design Flow 54,000  

6.6.6. Process Control Requirements  

No relevant process control is foreseen for the demineralised water system at this stage. 

6.6.7. Interfaces and Effluents 

Battery limit conditions are detailed in the Peterhead CCS (Onshore) Interface Schedule [10]. No 

effluents are emitted from the demineralised water system. 

6.7. Instrument Air System (U-4700) 

6.7.1. Introduction 

Instrument Air is supplied to all pneumatically operated instruments and air purges where 

required. Other users may be added during further engineering. 

Air in distribution piping is segregated into two headers as it leaves the Utility area: 

 Instrument Air; 

 Plant (Tool) Air. 

 

6.7.2. Process Description 

Instrument Air is supplied to all pneumatically operated instruments and air purges where 

required. Other users include compressor seal systems and analysers. 

A non-essential branch is taken from instrument air header to provide tool air to utility stations 

in the process area. This branch shall be load shed if the instrument air header pressure drops 

below acceptable levels. 

The instrument air system for the CCCC plant includes: 

 2 x 100 % capacity electric driven screw type air compressor packages with inter and 

after coolers; 

 2 x 100 % regenerative electric heater instrument air dryer package; 



    PETERHEAD CCS PROJECT Utility System Description 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                       Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. 87 

 1 x 100 % capacity headers, with full bore ball valves and blind flanges at one side; 

 1 x 100 % instrument air buffer vessels; and 

 A load shedding system. 

 

6.7.3. Technology Selected 

In view of the limited size of the instrument air system, screw type compressors have been 

assumed in FEED.  Final equipment selection will be made during Detailed Design based on 

minimum through life costs. 

6.7.4. Design Cases, Design Margins and Turn Down 

The FEED estimate for instrument air flow includes a 125 % design margin to account for 

preliminary figures used for vendor packages.  For other users (analysers, valves, instruments) 

the peak flow is taken as 100 % normal. 

6.7.5. Capacity and Flexibility 

During Detailed Design the consumer and load lists shall be further developed using more 

accurate demand data which will be used as a basis for detailed equipment sizing. The FEED 

design considers that the instrument air demand will be approximately 963 Nm3/h for the 

CCCC plant. 

6.7.6. Effluents 

No effluents are emitted from the instrument air system. 

6.8. Waste Water Treatment System (U-4800) 

6.8.1. Introduction 

The PCCS overall project scope includes installation of a Selective Catalytic Reduction (SCR) 

system within the existing HRSG13 unit. The flue gas from the HRSG is routed to the DCC for 

cooling from 70°C to 30°C. Due to some unavoidable ammonia slip from the SCR, the flue gas 

will contain traces of ammonia that dissolve into the condensed water in the DCC. The effluent 

from the bottom of the DCC therefore contains ammonia and needs to be treated before it can 

be discharged to the sea. 

A second stream to be treated is the acid-wash originating from absorber C-2001. This flow 

contains sulphuric acid with small quantities of dissolved amine. 

In addition Ion Exchange effluent is treated together with these other waste streams. 

The other waste liquid effluents of the Carbon Capture plant are handled as follows: 

 The rain water run-off is combined with the existing SSE drainage system; 

 Dirty service and maintenance water will be discharged separately either to a local sewage 

system or to the power plant sewage system; 

 Oily water will be discharged to the existing power plant oily water system; 

 CO2 compressor condensates are routed back to the capture process (absorber); 

 Closed amine drains will be filtered and recovered back into the carbon capture process; 

 Closed degraded amine drains in  the TRU area will be collected and sent to the degraded 

amine tank for offsite disposal; 



    PETERHEAD CCS PROJECT Utility System Description 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                       Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. 88 

 Open chemical drains (water that might be contaminated with dilute amine, dilute 

chemicals) will be collected and pumped to the waste water treatment; 

 Caustic drains will be collected in a local sump and removed by vacuum truck; and 

 Effluent from the Thermal Reclaimer Unit is sent to the degraded amine tank for offsite 

disposal. 

 

The waste water treatment developed in FEED is presently under review and will be considered 

further in Detailed Design. 

6.8.2. Process Description 

The basic philosophy involves conversion of amines to ammonia and then further conversion of 

ammonia to nitrogen using nitrification then de-nitrification processes.  

6.8.2.1. Effluent Stream Screening 

All incoming effluent streams will be screened for solids prior to the balance tanks. The acid 

wash effluent will initially be collected in a dedicated buffer tank which will have the facility for 

to connect to road tanker if required. From this tank it will be pumped forward at a controlled 

rate to the main effluent balancing tank which will have around a one-day storage capacity. Here 

it will be mixed and balanced with the other effluent streams. A divert tank is provided for 

storage of off-specification effluent which cannot be treated immediately. Effluent from the 

divert tank can then be returned to the balance tank under controlled conditions  

The balance tank effluent is pumped forward to two biological treatment stages. 

6.8.2.2. Biological Treatment Stage One 

The first biological treatment stage is required to convert the amines to ammonia. The biological 

reactor will also treat Total Organic Carbon (TOC), Biological Oxygen Demand (BOD) and 

Chemical Oxygen Demand (COD) in the effluent.  

This stage involves three processes; an anoxic tank, ammonification Moving Bed Bioreactor 

(MBBR) tank with 2.3 days hydraulic retention (including plastic media) and a clarifier. The 

purpose of this stage is to ensure all amines are converted to ammonia together with partial 

removal of ammonia and COD. 

The MBBR system consists of an activated sludge aeration system where the sludge is collected 

on recycled plastic media. The media has a large surface area for optimal contact between water, 

air and bacteria. The bacteria/activated sludge grows on the internal surface of the media and 

breaks down the organic matter from the waste water. The aeration system keeps the media with 

the activated sludge in motion.  

The clarifier provides settlement and control of the return of concentrated micro-organisms to 

the aeration tank, which is vital to the MBBR process. 

6.8.2.3. Biological Treatment Stage Two 

Stage two of the biological treatment involves nitrification and de-nitrification (DN) treatment 

using anoxic-aeration-post de-nitrification steps and a membrane bioreactor. The second 

biological stage will treat any residual amines, as well as TOC, BOD and COD not treated in the 

first stage of the process. The purpose of this stage is to achieve nitrogen removal from amines 

and ammonia. The second stage includes an anoxic tank, aeration tank, a second anoxic tank and 

a Membrane Bio Reactor.  



    PETERHEAD CCS PROJECT Utility System Description 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                       Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. 89 

The membrane bioreactor (MBR) system (with Ultra Filtration membranes), located downstream 

of the biological treatment stages, will ensure the quality of treated wastewater required for 

discharge.  

The Membrane Bioreactor is a combination of an activated sludge process and membrane 

filtration and is proposed for reduction of ammonia in the waste water. Air is blown through the 

waste water in the aeration tank, allowing organisms to develop a biological floc which reduces 

the organic content of the effluent. A high rate of solids is maintained in the aeration tank in the 

MBR process and membrane filtration and this ensures consistency in the quality of water it 

produces. This aerated water with high solids is then passed through ultrafiltration membranes 

for solids removal. Part of the residual material, the sludge, is returned to the head of the 

aeration system to mix with the new waste water entering the tank. 

6.8.2.4. Odour Control 

All waste water tanks will be covered and an extraction system will be provided. The extraction 

system will then transfer any emissions to a scrubber system. 

6.8.2.5. Sludge Dewatering 

The biological sludge generated will be stored in a sludge tank. The sludge from the sludge tank 

will be dewatered using a centrifuge prior to being trucked offsite for disposal locally as non-

toxic waste. 

6.8.2.6. Observation Basin 

The observation basin will receive the following effluents:  

 Power plant boiler make-up plant ion-exchange regeneration stream;  

 Power plant treated effluent derived from the effluent treatment plant final discharge.  

 

The amine wash water will initially be held in tank T-4803 (1000 m3
 capacity). From this tank it 

will then be pumped forward at a controlled rate to the observation basin. The observation basin 

will have a retention time of three hours. The observation basin will be provided with mixing to 

ensure the effluent streams are fully blended prior to discharge. 

6.8.3. Design Cases, Design Margins and Turn Down 

6.8.3.1. DCC Effluent 

A design margin of 10% was applied on the designed DCC effluent flow in FEED to take into 
account possible fluctuations in flow rate. 

6.8.4. Feed and Product Specifications 

6.8.4.1. Feed Specification 

The feed to the waste water system consists of the following streams: 

1. DCC Condensate Effluent 

Table 6-9: Composition and of the DCC Condensate Effluent 

Parameters Unit Value 

  Design case Normal case Turndown case 

CO2  mg/L 317 317 323 



    PETERHEAD CCS PROJECT Utility System Description 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                       Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. 90 

Parameters Unit Value 

O2 mg/L 0 0 0 

NH3 mg/L 111 106 112 

N2 mg/L 16 16 11 

H2O mg/L 997,219 997,229 993,408 

Temperature °C 20 20 20 

Pressure bara 1.113 1.113 1.113 

Flowrate kg/hr 59,344 59,983 36,995 

 

 

2. Acid Wash Effluent 

Table 6-10: Flowrate and Indicative Composition of the AW Effluent 

 

Parameters Unit Value 

  Design case Normal case 

Amines (note 1) mg/L 101,988 97,903 

NH4/NH3 mg/L 3,438 4,602 

Na mg/L  - 

H2SO3 mg/L  - 

H2SO4 mg/L 111,166 113,194 

H2O mg/L 785,677 786,611 

TOC mg/L 57,906 54,617 

TKN (Kjeldahl Nitrogen) mg/L 28,921 28,540 

COD mg/L 226,036 214,658 

BOD mg/L 135,621 128,795 

Temperature C 29.8 30.3 

Pressure bara 1.028 1.028 

Flowrate kg/hr 404 229 

pH - 3 3 

 

1. Details of the Cansolv solvent amine and other degradation product concentrations have 

been redacted.  

Table 6-11:  Ion Exchange Unit Operation 

Parameter Units Value Notes 

Flow Rate   Note: Operation is batch-wise 

Daily Average kg/hr 1,820  



    PETERHEAD CCS PROJECT Utility System Description 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                       Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. 91 

Parameter Units Value Notes 

Peak m3/hr 54  

Average Composition    

NaOH mol% 0.6  

H2O mol% 99.2  

Sodium Salts   e.g. Sodium Formate / Sodium 

Nitrate 

Amines ppmv 17 average 

Temperature °C 30  

Pressure bara 3.0  

 

 

3. SSE Water Treatment Plant – CPP Regeneration Effluent 

 

Table 6-12: Flowrate and Composition of SSE Water Treatment Plant – CPP Regeneration 

Effluent 

Parameter Unit Value Notes 

Flowrate m3/h 1.21 29 m3/day 

Ammonia mg/l 366  

COD (assumed) mg/l 0  

BOD (assumed) mg/l 0  

pH (assumed)  8.8  

Total Dissolved Solids 

(assumed) 

mg/l 4,637  

Total Suspended Solids 

(assumed) 

mg/l 100  

 

 

4. SSE Water Treatment Plant – Regeneration Effluent of Boiler Make-Up Water 

Treatment Plant Ion Exchanger 

 

Table 6-13:  Flowrate and Composition of SSE Water Treatment Plant – Regeneration 

Effluent of Boiler Make-up Water Treatment Plant ION Exchanger 

Parameter Unit Value Notes 

Flowrate m3/hr 10 238 m3/day 

Ammonia mg/l 0  

COD (assumed) mg/l 0  

BOD (assumed) mg/l 0  

pH (assumed)  8.8  



    PETERHEAD CCS PROJECT Utility System Description 

 

Doc. no.: PCCS-00-PTD-AA-7704-00002, Basic Design and Engineering Package                       Revision: K05                                                                                                                         

The information contained on this page is subject to the disclosure on the front page of this document. 92 

Total Dissolved Solids 

(assumed) 

mg/l 8,559  

Total Suspended Solids 

(assumed) 

mg/l 100  

 

 

 

 

 

 

 

5. Ion Exchanger Effluent 

Table 6-14:  Flowrate and Composition of ION Exchanger Effluent 

Parameter Unit Value Notes 

Flowrate m3/hr 1.82 44 m3/day 

Ammonia mg/l 0  

COD (assumed) mg/l 0  

BOD (assumed) mg/l 0  

Sodium Sulphate 

(Na2SO4) 